Contract/Kontpaxrt Ne e 36Z-2019 Car/Baron 68702539
Date/ot : 07.02.2019 Car customs/TTosaronusiii 3axas 7001799799
Specification/Crenuduxanus 2 ” E i Outgoing delivery/Mcxosinas nocraska 8001790350
Order/Ornyck 5000481110 Al’CEIOfMiﬂ‘Ul Export licence/PazpeltcHue Ha BbIBO3 He Tpebyercs
CEPTUO®NKAT TIPUEMKH

Ne
INSPECTION CERTIFICATE No 8001790350
EN 10204-3.1

Manufacturer: PJSC "ArcelorMittal Kryvyi Rih" [Ipoussoautes: Pl(])?‘g "APCEJIOPMHATTAT KPHBOH
Buyer: S.R.L. "METALICA-ZUEV" [Tokynare:ts: 000 "METAJIHKA-3YEB"
Destination country:  The Republic of Moldova Crpana nasnaucHus:  Peenybauxa Mosigosa
Consignee: S.R.L. "METALICA-ZUEV" ['pysononyyarens: 000 "METAJIUKA-3YEB"
62-22, G. Asaki str., PecnyGanka Moanosa
Kishineu MD-2028 MI-2028 r. Kuminoy,
The Republic of Moldova va. I, Acakn, 62-22,
OKPO 38730480 OKIIO 38730480
Description of goods/Haumenosauue tosapa Standards/HT]1
HPOKAT APMATYPHbIH HEPHO JHYECKOI'O I[TPO® NI JJ151 ACTY 3760:2006
JKEJEZOBETOHHbLIX KOHCTPYKIWM / DIE-ROLLED SECTION STEEL BARS FOCT 7566-94
FOR CONCRETE-STEEL CONSTRUCTIONS
Knace A500C
Nel "Ne nmaskn | Ne Ilaprau Mapka Ton-Ha/JI-p.Mm | Bua noct. o JIMHA,MM Ea. Wam. Kon-so | Maces :
Heat No Batlc)h Grfde THKNS/c)l:iIaLm,mm JUIMHE enght.r\x‘lr; TUni:?1 Q\?a;gty Nitlaﬁsc?gl:rt,okg
Shllpment by
ength
1 211391 22772 14 M/JUL 12000 tiauku/bundles 5 18680
2 231366 22776 14 M/JUL 12000 nayku/bundles 3 11870
3 231331 22770 14 M/IUT 12000 nauku/bundles 7 28190
4 221307 22768 14 M/ UL 12000 nauku/bundles 2 8080
17 66820
Chemical composition of steel, %/Xumuueernii cocras cranu, %
Nej C .1 Mn Si S P Cr Ni Cu N Ti As B Al vV Mo W Co | Ceq
1.1 0.208 § 0.60 {0.079{0.028 0.017 | 0.026 { 0.0151 0.029{0.0051] <0.005 | <0.005 | 0.0004 | 0.007 | <0.005 | <0.010 {<0.020] - 0.32
2.10.17210.480 1 0.055 1 0.024 | 0.011 { 0.023 1 0.023 { 0.038 10.0056{ <0.005 | <0.005 | 0.0004 | 0.003 | <0.005 | <0.010 } 0.024 - 0.26
3.10.1891 0.51 10.076] 0.02 10.01210.022] 0.014 | 0.027 {0.0051} <0.005 | <0.005 | 0.0004 { 0.003 | <0.005 | <0.010 - - 0.28
4,10.198 1 0.51 10.07110.026 { 0.026 | 0.032 | 0.035 | 0.050 {0.0053} <0.005 | <0.005 | 0.0004 | 0.004 | <0.005 | <0.010 }<0.020{ - 0.3
Mechanical properties/MexaHuueckHe cBoiicTsa
Ne ﬂ%gzxen TEKYUECTH BpemenHoe OrHocuTenbHoOe H3rud [TosHOE OTHOCHTENBHOR OtHoujeHue
ield Strength CONMPOTUBIICHHUE VAITHHEHHE N0Ce pa3psisa Bend V/UTHHEHBS Ratio
H/mm2 (N/mm2) Tensile Strength uniform extension [pPH MAKCHMATEHOI HArpyake
H/mm2 (N/mm2) after rupture % Persentage total elongation at
maximum force
17 663/067 746/749 17,0/16,7 y/va 7,3/7.6 1,12/1,12
2 630/638 7147723 18,1/18,6 Yy 7,8/7,3 1,13/1,13
3. 652/664 736/749 18,7/17,7 VYA 7,4/7,9 1L,13/1,13
4. 689/685 775/771 16,7/17.4 yI/va 0,7/74 1,12/1,13
Radiation parametrs (Bq/Kg)/Pagunaunoussie napamerpsl (bk/kr) Material EDR (uSv/hr)/M3/] matepuaaa (mx3s/y4)
Ra Th K A(sum)
<50 <50 <300 <141 <0,08

Class of application/Ksacc nipumenenus - |

[pumeuanue: Hactonmm y10CTOBEPSEM, YTO yKa3aHHas BBILIE NPOAYKLMA ObLIa HCITBITAHA H COOTBETCTBYET YCIOBUAM 32Ka3a 10 KOHTPAKTY.
Remarks: We hereby certify that thg material described above has been tested and complies with thie terms of the order contract.
Buuvande: He gonyckaire HeroIb30BaHue 00BI30K 1715 3aCTPONIOBKHA IPY3a NpH Neperpy30unbix padoTax,

Caution: the use of bindings for attaching slings to a cargo during transshipment is hot permissi
Mapkupogxa Topuesbie CTOPOHBI TAYCK & 2 g
Marking A

puseuanme | PRI Jael o Jhieront

Note Digitally si heet Sheets
ate: 2019.
Reason: Mol




| Date/or

i Specification/Cnienuurarus

i Order/Oriyex
{

Contract/Konrpaxt Ne

36Z-2019
07.02.2019

5000481067

CEPTHOUKAT ITPUEMKH Ne
INSPECTION CERTIFICATE No

EN 10204-3.1

8001795326

ArcelorMitial

P

Car/Baron 60619749
Car customs/I loaroutuiif 3aka3z 7001796430
Outgoing delivery/Mexosiuas I’l()C‘fZAIBKa 8001795326
Export licence/Paspeliieniie Ha BbIB03 He Tpebyetcs

Manutacturer:
Buyer:

Destination country:
Consignee:

PJSC "ArcelorMittal Kryvyi Rih"

S.R.L. "METALICA-ZUEV"
The Republic of Moldova
E.ZR.L. "METALICA-ZUEV"

I pousso,res:

[Toxynare:as:
Crpana HazHaYCHHS:
["pysonoayuaren:

P%?"C') "APCEJIOPMUTTAJI KPHBOH

000 "METAJTUKA-3YEB"
PecnyOaura Moagosa
000 "METAJIMKA-3YEB"

-22, G. Asaki str, ecny6auka Mojaosa
%i‘shli?x}eu bE\I’!_D—%OWZIS’ ’ MI2028 . K%lzmzl;ay’
€ hepubiic o oldova .I. Acaku -22,
OKPO 38730480 *OKTi0 38730480
Description of goods/Haumenosanue rosapa Standards/HT I
NPOKAT APMATYPHBIN HEPHOANYECKOI'O ITPO®WJIA AJ1A CTY 3760:2006
KEJE3OBETOHHBIX KOHCTPYKIWHN / DIE-ROLLED SECTION STEEL BARS OCT 7566-94
FOR CONCRETE-STEEL CONSTRUCTIONS
Kaace A500C
Nei Ne nnasku | Ne [Tapruu Mapxka Toa-wa//l-p.mM | Bua nocr. no JIHHA,MM En M3, Kon-Bo. | Macca HeTT0,K
Heat No Batgh Grz?de THKNS/(%agl,mm JUTHHE élengh‘g:mm Unit Quantity N'it wel{g?;trf) k?;r
Shipment by
ength
1 211305 13802 12 M/JIJT 12000 naukw/bundles 2 9435
2 211495 14352 12 M/ T 12000 niaski/bundles 7 29225
3 211493 14350 12 M/JUL 12000 naukwbundles 3 1236
4 210218 14356 12 M/JUL 12000 nauku/bundles 4 16210
16 67230
Chemical composition of steel, %o/Xumuteckuii coctas craqau, %
Nel C Mn Si S P Cr Ni Cu N Ti As B Al v Mo W Co | Ceq
1.70.194 1 0.59 [ 0.0741 0.016 ] 0.02310.01970.012 ] 0.018 10.0055] <0.005 | <0.005 { 0.0004 [ 0.009 | <0.005 | <0.010 { 0.029| - 0.3
2.10.19471 0.56 | 0.08110.022 | 0.014 ] 0.01010.012 1 0.016 10.0036] <0.005 | <0.005 | 0.0004 | 0.006 | <0.005 | <0.010 | 0.023 - 0.29
3.10.204 10.48910.03271 0.03 {0.016]0.010}0.012{ 0.018 10.0050] <0.005 { <0.005 ! 0.0004 | 0.006 | <0.005 | <0.010 | 0.022 - 0.29
4.70.2051 0.54 {0.07710.0327 0.01 {0.011]0.013{0.028 {0.0054{ <0.005 | <0.005 | 0.0004 | 0.005 | <0.005 | <0.010 - - 0.3
Mechanical propertfes/MexaHu-lecmfe CBOHCTBA
Ne I'IR?,uen TEKYUYCCTH BpemetiHoe OrHoCHTENBHOR Wsrud TToNHOE OTHOTHTENBHOS OrnoLieHue
ield Stréngth COTIPOTHBIACHUE VIUTHHEHUE HOCAE Pa3phiBa Bend VHHCHHE atio
H/mm2 (N/mm2) Tensile Strength uniform extension IPH MAKCHMATLHOI Harpy ke
H/mm2 (N/mm2) after rupture % Persentage total elongation at
maximum force
L. 615/619 688/692 20,2/18.0 VYA 8,7/10,0 1,12/1,12
2 634/638 710/719 17,2/17.8 VIUVA 7.377.6 1.12/1,13
3 572/589 635/638 20,0/19,5 YI/YA 8,7/7.8 LU T42
4. 596/611 659/677 20,2/19,2 VYA 8,7/7.8 LI
Radiation parametrs (Bq/Kg)/Paanauvonnbie napamerpbi i(Brc/Rr) Material EDR (uSv/hr)/MD/l maTepuana (mx3s/4)
Ra Th K A{sum)
<50 <50 300 <14l <0,08
Class of application/Kaace npusenenus - |
Ipumeyanue; HacTosiumny yA0CTOBEPAEM, YT ykazaHHas BBIUC TPOLyKLMs Obljla HCTIBITaHA W CQOTBETCTBYCT YCIOBHAM 3aKa3a N0 KOHTPAKTY.
v emarks: We hereby certify lt)hat the me{terial described abgve>has been tested and complies with th)e tel)'ms of the order contract. #
HUMaH#e: He J0MyCKalTe HCTOIb30BAHNE oé_tfg 30K JL151 3ACTPONOBKY IPy3a NPH NEPerpy30HHbIX paboTax.
Caution: the use ‘of bindings for artachmg slinigs. to a cargo _during transshipment is hot permissible. ..~
MapknpoBka Topiiesbie CTOPOHBI MaYeK OKpPatigHbI & D TTOAIWCH s apoyssian <CTU CEPES
Marking GANE R mghatux:gx Y] ”{/»
" & B i1 Zohy s o poaaar:
Ty
[TpuMeuanue 28.031'.?019 Jlner 1 Jivcros |1
Note ys ¢ »n  Sheet Sheets

A




Contract/Ko HrpakT-Ne
Date/oT

Order/Otnyck

Specification/Cuetdukattis

5000481103

362-2019 |
07.02.2019 |
2 |

i
|
i
|
i

CEPTHOUKAT I1P
INSPECTION CER

EN 10204-3.1

HMEMKH Ne
TIFICATE No

8001789073

Arceloriitial

A~

Car/Baron

Car customs/I loBaronbit 3akas .
Outgoing delivery/Mexoaniuas nocraska

Export licence/Paspenienue na bisos

60918042
7001797478
8001789073

He Tpebyercsn

Manufacturer: PJSC "ArcelorMittal Kryvyi Rih" Hpomaomrré;m: PICI)%Q "APCEJIOPMHTTAJT KPHBOM
Buyer: S.R.L. "METALICA-ZUEV" Iokynarens: 000 "METAJIHKA-3YEB"
Destination country:  The Republic of Moldova Crpana naznauenus:  Pecnybanka Mongosa
Consignee: S.R.L. "METALICA-ZUEV" . ["pysononyuares: 000 "METAJIUKA-3YEB"
62-22, G. Asaki str. Pecny6auka Mosanosa
Kishineu MD-2028 171-2028 r. Kuwuusy,
The Republic of Moldova v I'. Acaxu, 62-22,
OKPO 38730480 OKIIO 38730480
Description of goods/HanMenosanue Topapa Standards/HT/I
HPOKAT APMATYPHBIH HEPHOIUYECKOT O ITPOPHIS IS ACTY 3760:2006
KEJEIOBETOHHBIX KOHCTPYKLNH / DIE-ROLLED SECTION STEEL BARS FOCT 7566-94
FOR CONCRETE-STEEL CONSTRUCTIONS
Kaace AS00C
Ne| Ne rasku | Ne [Tapruu Mapra Tos-na/ll-p.mv | Bua noct. no Tamna M Exa. Mz, Koa-so | Macca KD
Heat No Batgh Gra%e THKNSz'diagl,mm JLTHHE ﬂlenght.mm Unit Quantity | Net wéfgﬂf’ kg
Shipment by
ength
1 231285 33853 10 M/ T 12000 na4xku/bundles 11 3714
2 231285 33854 10 M/ 12000 nauxu/bundles 5 16790
3 230216 33858 10 M/JUL 12000 navku/bundles 1 3730
4 230216 33857 10 M/JUI 12000 nauku/bundles 3 10140
20 67800
Chemical composition of steel, Y%o/XumuuecKuii cocras crann, Va
Nel C Mn Si S P Cr Ni Cu Ti As B Al ) Mo W Co | Ce
1.10.209 | 0.485 | 0.046 | 0.019 1 0.027 | 0.018 1 0.010 | 0.022 10.0055; <0.005 | <0.005 | 0.0004 | 0.007 | <0.005 | <0.010 - - 0.3
2.10.209 1 0.485 1 0.046 1 0.019 1 0.027 [ 0.018 { 0.010 1 0.022 10,0055} <0.005 | <0.003 | 0.0004 | 0.007 | <0.005 | <0.010 - - 0.3
3.10.175} 0.51 10.06510.025 1 0.021 {0.021 [ 0.012 | 0.020 10.00551 <0.005 | <0.003 | 0.0004 1<0.002; <0.005 | <0.010 ] 0.043 - 0.27
4.10.1757 0.51 {0.06510.025]0.021]0.021 [ 0.012710.020 {0.0055] <0.005 | <0.005 | 0.0004 <0.002] <0.005 | <0.010 | 0.043 - 0.27
Mechanical properties/Mexauuueckue cBoficTBa
Nei I CALIT TEKYVUECTH BpCMEHHOG Orrocurensnoe M3rud oanoe otHoCHTEABHOR O’I‘HOH{CHHC
ield Stréngth CONMPOTHBICHUE YAUIHEHHE NIOCTE PA3PhiBa Bend VIIMHeHHE Ratio
H/avm2 (N/mm2) ensile Strength uniform extension 1IPH MAKCHMAbHON HAFpY3Ke
Hivm2 (N/mm2) after rupture % Persentage total elongation at
maximum force
L. 593/589 672/676 19.0/18.4 VAUV 9,3/8,5 1L,13/1,15
2 584/574 659/662 19.4/17.6 VYA 8.7/83 113/, 15
3. 548/573 637/656 19.6/18.4 VYA 7.6/8.1 1,16/1,14
4, 573/561 630/650 19,6/19,2 VYA 7.5/8,1 1.13/1,16

Radiation parametrs (Bq/Kg)/Paguaunonusie napamerpsi (bk/kr)

Ra

Th

K

A(sum)

Material EDR (uSv/hr)/M3J matepuana (mx3s/u)

<50

<50

<300

<141

<0,08

Hpuvcyanue:Hactosum yiocToBepseM, 4T0 yKazaHHas BhILE [
Remarks: We hereby certify that the material described ab
Bupmanie: ne donyckaite MCMOAL30BAHUE OOBS30K s 3

Caution: the use of bindings for attaching slings toac

pOsLyKiHa Oblila MCIILITAHA U COOTBETCTBYET ¥
ove has been tested and complies with the tef

Class of application/Kiace npumenerust - 1

CAOBHSAM 3aKa3a M0 KOHTPAKTY.
'ms of the order contract.
aCTPOIIOBKH I'PY3a [1pH Neperpy304HbIX_ padorax.

argo_during transshipment 1s hot permissible.
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s

| Contrac - Zonrpart Ne

{ Date/oT_

| Specitication/Cricupuratis

!
| Order/Ornyex

36Z-2019
07.02.2019
9
5000488638

CEPTH®UKAT IPUEMKH Ne
INSPECTION CERTIFICATE No 8001797226

EN 10204-3.1

Arceloritiol

P

Car/Baron
Car customs/ITosaronHbiit 3aKa3
Outgoing delivery/Mexoasitas NoCTaBka

Export licence/Pazpeuieine Ha BLIBO3

65287369
7001805733
8001797226

He Tpedyetesn

Manutacturer: PJSC ""ArcelorMittal Kryvyi Rih" TTpoH3ROAMTETb: PI(T)}I\”'(') TAPCEJOPMHUTTAJI KPUBOU
Buyer: S.R.L. "METALICA-ZUEV" Tlokynareas: 000 "METAJHKA-3YEB"
Destination country:  The Republic of Moldova Crpana Hasnadeuns:  Pecny6auka Monosa
Consignee: S.R.L. "METALICA-ZUEV" ['py3oroyyares: 000 "METAJIUKA-3YEB"
62-22, G. Asaki str. Pecny6iuka MoJaosa
Kishineu M_D-ZOZS’ MI1-2028 r. Kniunoy,
The Republic of Moldova ya. L. Acagu, 62-22,
OKPO 38730486 OKIIO 38730480
Description of goods/HauyeHoBaHHE TOBApa Standards/HT L
TIPOKAT APMATYPHBIN NEPHOIWUECKOI O ITPODUJIA T’_I.Ilil CTY 3760:2000
KEJE3OBETOHHBIX KOHCTPYKUUI / DIE-ROLLED SECTION STEEL BARS JCTY 3058-95 (TOCT 7566-94)
FOR CONCRETE-STEEL CONSTRUCTIONS
Kaace AS00C
Nel No rizasku | Ne Haprun Mapka Tost-na/[I-p.mm | Byt mocr. 1o STAHAMM Ex Uswm. Kosi-so | Macca HeTTO.KT
Heat No Batch Grade THKNS/diam,mm JuiMpe enght,mm Unit Quantity | Net weight, kg
th{)ment by
ength i
1 244834 115159 8 M/JUI 12000 nauxn/bundles 29 51540
21 239598 115155 8 M/ UL 12000 riauku/bundles | 1780
3 213911 115163 8 M/ T 12000 nauku/bundles 8 14535
= 38 67855.00
Chemical composition of steel, %/Xumuueckuii cocTap cTadH, Yo
Nel C i Mn St ! P Cr Ni Cu Ti As B Al Vv Mo W Co [ Ceq
T 01857055 10.064 1 0.016 | 0.014 | 0.070 | 0.023 | 0.036 {0.0058 20,005 |7<0.005 | 0.0004 | 0.004 | <0.005 | <0.010{0.038} - 0.3
50183 1 0.53 1 0.068 | 0.019 | 0,015 1 0.017 | 0.010 | 0.023 10.0053 20.005 | <0.005 | 0,0004 | 0.003 | <0.005 { <0.010 | - - 0.28
30188 0.52 10.0750.027 [0.011]0.010{0.015 ] 0.030 {0.0052 <0.005 | <0.005 | 0.0004 | 0.003 | <0.005 { <0.010 | - - 0.28
Mechanical properties/MexauuyecKkue cBOICTBA
Ne{ Tlpejes Teky4ecTH Bpemennoe Ornoeutenbroe H3rud T101HOE OTHOCHTCBHOE OrHoueHHe
Yield Stréngth CONPOTHBICHHUE YAUTHHEHNE [0CIE PA3PLIBA Bend YATHHEHHE Ratio
H/mm2 (N/mm2) Tensile Strength uniform extension 1IpH MAKCHNATLHON HArPY3KE
Hivm2 (N/mm2) after rupture % Persentage total elongation at
maximum force
1. 637/647 707/712 21,0/19,8 ya/ya 9.0/8.6 L1
2. 587/602 647/662 21,0/20,5 valya 9.,2/8.8 1.10/1,10
3. 617/617 692/702 20,5/19.8 va/ya 8,5/8,3 1,12/1,14
Radiation parametrs (Bq/Kg)/Paanaunonubie napaMeTpel (Bx/kr) Material EDR (uSv/hr)/MD matepuaia (MK38/4)
Ra Th K A(sum)
<50 <50 <300 <141 <0,08
Class of application/Kuracc nipuMeHeHus - |
[Tpuvicyanue: HacTosmMy YA0CTQBEPACM. HTO YRAZAHHAS BhILC [IPOAYKLMs ObiIa MCHBITAHA H COOTBETCTBYCT YCIIOBUAM 3aKa3a 110 KOHTPAKTY.
Remarks: We hereby certify that the material describy ¢ has been tested and complies with the tefms of the order contract.
Brysaniie: He A0MyCKaHTe MCIO I1630BARIS 00 15 3aCTPOTIOBKH Ipy3a Npu nieperpy304HsIxX paboTax.
Caution: the use of bindings fop/gttachingsl o8 toancargo during transshipment is NOT PErmISSIDIE.
%apf,upoam TOPLGBbIC CTOPOHBI MAUCK QKPALIGHbL KD CROTN/ \! Losmue:
arking Ml &0
1/§ o TEXHIMHKLY
HE BXAAHAR KOH]
f il TBK*
gg{?‘e“a”"e \\)?, / "7 Sheet Sheets
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- SKCIIOPT EXPORT nucr 2 Beero 2

M MAGNITOGORSK ToBapoconpoBomuTensbIi fokyMenT Ne 130-48378
AL IRON & STEEL Shipping document Ne
AL worxs i "

CeuneTensCTBO HCTBITAHMI

93, Kirova str.,Magnitogorsk, Russia, 455000 Inspection certificate EN 10204-3.1
I'pysononyuarens, axpec, ¢TpaHa

" Konrpaxr Ne
Consignee, address, country procr Nk BEGE5] it
Mongosa, Pecny6nuka Moldova, Republic of Contract No  B225551 sp16
OBLECTBO C OrPAHUMEHHOM OTBETCTBEHHOCTbIO 'METALICA-ZUEV" KOZA 6584 KNWNHEB M-2028, YA. T. ACAKW, 6222

'METALICA-ZUEV" 0.0.0. CODE 6584 KISHINEV,MD-2028, UL.G. ASAKI, 62-22 LS

Baron Ne  Freight car Ne 58057241

HanM;x—xqsaHHG TOBapa HI ®opma pack] Buau kox rpysa | Nemecr
Description of goods Standards Geometry |Type of pack,code Package Ne
FOCT 535-2005
YTFONOK rOCT 8509-93 CBA3KN 842 1-28
ANGLES rOCT 380-2005 BUNDLES
Hoxaszarenu kayecTsa ToBapa Quality characteristics of goods
Xumuuecxuii cootas (%) Chemical composition (%) Maprus  |Ilpenen penen Orvoc s Warus Vaap Bask | Yaap eask
[ T5i ]S [P IGr [Ni [oo [as TN Lots Ne |mpous TeKyy 5 triazcge mer  |KCU t-20
[TnaBka”
Heate' No (HiMm2) {Hivm2) (%) {Dr/cm2) ([ow/om2)
Ultimate Yield point | Elongation | Bend test Impact duetil | Impact ductil
strength %
XAIXIX] XIxdx bl xrx
100 [100 [100 {1000 {1000 [100 |100 {100 {1000 1000 (Nimm2) (N/mm2)
453970 | 171221461 9 {11] 8 (12125 7| 9 4604 430 295 33.0 ya sat_u 129 146
453325 (19119162 | 13116/ 12112]|20| 6 | 8 4605 455 310 34.0 yasat u 121 145
574082 |17120(49| 4 | 6| 619|151 51 7 4606 470 320 31.0 yasat u 125 143
574176 | 191 18|61 12117 5113]19] 6| 8 4607 470 315 31.0 ya sat_u 126 144

TTpuve- KOX THBDII=7216.
YaHue

Note

HaraDate: 01.09.18 22:54 4’ the QCD representative:  Eropogsa JI.H. JKyxosa E.B.
YkazanHbifl B HACTOsILIEM AOKYMEHTE TOBAp COOTBETCTBYET NO KaYeCTBY AEHCTBYIOLIMM B PO CTaHA2PTaM TEXHUYECKAM YCROBUAM 1 MOXET BbiTb OTTPYKEH Ha 3KCROpT.
It is hereby certified that the quality of goods mentioned in this Document is in conformity with he RUS Standarts and Specifications, and the goods may be exported.
Visually measuring test was performed with satisfactory result. BusyansHo - usmeputensHbiii KOHTPOSb NPOBEAEH C yROBNETBOPUTENLHLIM PE3YNETATOM.

We hereby certify that the material described above has been produced and tested according to the contract requirements. Hacroawwum nosTeepxaaem, 4ro Tosap,
OfMCaHHbIf Bbitiie, Bbin UCTBITAH ¥ NPOU3BEAEH B COOTBETCTBAN C TpeBoBaHuAMY KOHTPAKTA.

OBpatHan cBasb Ha calite www.mmk.ru & pasgene "Mokynarensm”.Contact us on website www.mmk.ry, Section "For Buyers”
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